
ANALYSIS OF ROOT CAUSES OF THE EXCESSIVE 

CHLORINE DEMAND IN WATER TREATMENT 

 

 

 

 

 

Champika Janakanthi Ranasinghe  

139218B 

Degree of Master of Science/Master of Engineeering  

 

Department of Civil Engineering  

 

University of Moratuwa 

 Sri lanka 

 

September 2017 



i 

 

DECLARATION OF THE CANDIDATE AND SUPERVISOR  

I declare that this is my own work and this dissertation does not incorporate without 

acknowledgement any material previously submitted for a Degree or Diploma in any 

other University or institute of higher learning and to the best of my knowledge and 

belief, it does not contain any material previously published or written by another person 

except where the acknowledgement is made in the text.  
[...]
used to generate power need to be conserved to address energy shortfalls, which can lead 

to low flows in Kelani River, particularly if during drought. The flows of 20m
3
/sec are 

available most of the years (Semi Permanent Salinity Barrier, 2009). Flow measured 

hourly at Hanwella indicate adequate flows for abstraction. Dry weather flows well in 

excess of 20m3/sec are available most years. Minimum measured flows in 1992 indicate 

a flow of 11.1 m
3
/sec and low flows of 13m

3
/sec were recorded in 2004 (Semi 

Permanent Salinity Barrier, 2009). These flows, if repeated for a length of time, are 

insufficient to maintain demand from water treatment plants, and maintain a residual 

flow sufficient for cleansing salinity from the river. 

4.1 Kelani River Catchment 

The Kelani river Basin has 20 sub water sheds comprising of 71 minor watersheds. It 

originates from the Western face of the central highlands in the Horton Plain National 

Park Peak Wilderness Sanctuary. 



45 

 

The Kelani River Basin is home to more than 25% of the Sri Lankan population. It 

provides drinking water for the greater Colombo area, Towns North of Colombo area 

and millions of people living in the river basin.  

During the year 2016, International Union for Conservation of nature (IUCN) has 

measured key water quality parameters (BOD, COD, pH, E.Coli, heavy metals etc.) at 

each minor watershed (Figure 4.1). 

Based on the water quality at each minor watershed the level of pollution related to 

drinking water, aquatic life and swimming water were computed and recorded the 

pollution source in the form of health cards. Based on the above cards, the river basin 

was divided into three management areas. The area indicated in figure 4.2 in dark brown 

is where the pollution level is highest and this study is focused to part of the same. The 

light brown area indicates worsening conditions that need attention. The yellow area is 

the least polluted, but adequate attention to safeguard the area. 

 

Figure 4. 1 Water Quality Monitoring Stations (Source: IUCN) 



46 

 

 

Figure 4.2 Water quality based priority areas (Source: IUCN) 

At present, two main concerns in connection with the river are flooding during the 

monsoon and saline intrusion in the dry season. In addition; Kelani River water levels 

affect the flood risk to Colombo, the capital of Sri Lanka, to a considerable extent. One 

reason is that part of the city and suburbs of Colombo lie on the lower flood plain of the 

river. Exposure of Colombo and the upper catchments of the Kelani River to the same 

monsoon, i.e. South West Monsoon, is another reason.  

 

Figure 4.3 Kelani River at Ambatale, Semi permanent salinity Barrier (Source; 

NWSDB) 



47 

 

The problems are related: the saline intrusion is enhanced by the deepening of the river 

caused by the sand mining. Regulation in order to prevent the saline intrusion can reduce 

the water quality in other ways, and can increase the flood risk. 

(http://en.wikipedia.org/wiki/Kelani_River, 2017) 

 
Figure 4.4 Spatial Distribution of Industries in Kelani River Basin (Source; WSP, 

BWTP) 

Spatial distribution of Industries in Kelani river basin is primarily classified, as „high 

polluting‟ or „low polluting‟ industries by the central environmental Authority (CEA) 

(Figure 4.4).  The impact of the effluents from these industries, on the quality of 

drinking water, depends on the constituents and quantities of the effluents discharged.  

 

The high polluting industries are classified further into two types, viz. Type A- 

Industries that discharge effluents which are toxic and harmful to human health and 



48 

 

Type B - Industries that discharge effluents with high pollution loads (Cabinet Paper No. 

10/0335/324/008). According to the cabinet paper CEA and NWSDB jointly chaired 

regulation shall be: Type - A industries will be permitted to be located upstream of 

drinking water intakes. The effluents from the Type - B industries should be treated to 

the designated national effluent standards prior to discharge. (Appendix B). 

 

According to the land act of Sri Lanka, 6 m distance from the centre of the River on both 

sides (Left and right banks) should be protected as river reservation. But both sides of the 

Kelani River catchment area are used for human settlements and industries. Now became 

as a highly sensitive area due to the encroachments and the pollutions. (WSP,BWTP, 

2016) 

4.2 Pattiwila Ela 

Intake of the Biyagama water treatment plant is situated at 9km away from Colombo. 

The marsh drains to the Kelani River through Pattiwila Ela immediately upstream of the 

Right Bank Water Treatment Plant of National Water Supply and Drainage Board 

(NWSDB). The Pattiwila earth canal bringing water from a lowland area adjacent to the 

treatment plant is falling just upstream of the Kelani Right Bank Project (KRBP) intake. 

Almost all this water is entering the Intake, due to natural flow pattern. 

Patiwila Ela is a man dug, low gradient, meandering water canal running across the 

Marshy flood plains of the Kelani River draining through the marsh and discharging into 

the Kelani River just upstream of right bank water Intake. Under normal weather 

conditions, the canal is almost a stagnant to slow flowing water segment, which usually 

covered a with heavy growth of Japan Jabara, (Eichhornia), and invasive aquatic plant. 

As stated previously the main objective of this study is to remove dissolved Fe, Mn and 

Ammonia from raw water extracted from the Kelani River through the Pattiwila intake. 

The water under examination is extracted from Pattiwila canal and Ragahawatta canal 

through the Kelani River. The majority of the upper exposed surface of the Pattiwila 

catchment area is peat abandoned paddy land. The concentration of humic and fulvic 

acid are high, therefore creating ideal conditions for producing ferruginous water.  

MahaOya 



49 

 

4.3 Ragahawatta Ela 

Ragahawatta Ela is also an earth canal. It is one of the major pollution sources to Kelani 

River and bringing water from lowland areas and effluent from Waste water treatment 

Plant at Biyagama Investment Promotion Zone (BIPZ) to 13km upstream of the Kelani 

River. In addition, there are lots of industries in the area, including Biyagam Investment 

promotion Zone (BIPZ), which discharges 15000m3/day of wastewater to the Kelani 

River through the Ragahawatta Ela. 

4.4 Biyagama Water Treatment Plant 

According to the past water quality data, colour, turbidity, BOD, faecal coliform, free 

ammonia, DO, total iron, nitrate, sulphate content, etc. of raw water were rapidly 

varying with the occurrence of extreme events such as sudden rainfall following 

prolonged dry season, a few days after flooding events etc. In addition, it was found that 

black colour and foul odour is present in the raw water which has been abstracted from 

the Kelani River during the drought season and right after flooding event. It was 

observed that during the above extreme incidents, Chlorine demand at Biyagama Water 

Treatment Plant is increased and intermediate chlorination has been implemented to 

maintain the optimum RCl level recently. Hence, BWTP is selected for this research 

study. 

The Biyagama Water Treatment Plant project is implemented to augment the supply of 

treated water to the National Water Supply & the Drainage Board of Sri Lanka. The 

Water Treatment Plant is design hours a day to produce 40 MGD (181.8 MLD) of 

treated water comply Standards 614-1983 for potable water (Appendix C) and WHO‟s 

“Guidelines for Drinking Water Quality” 2nd edition, 1993 (Appendix D) at the right 

bank of the Kelani River in Pattiwila secretariat in Gampaha District in the Western 

Province in Sri Lanka. The intake located on a 0.38 Ha site on the right bank of Kelani 

river and the treatment plant site is located on a 5.1 Ha site about 200m distance from 

the intake.  



50 

 

 

Figure 4.5 Intake Wells, Low lift Pumps and Pumping Main (Source; NWSDB) 

This treatment Plant generally comprises of the following components. 

• Intake and Raw Water Pumping Plant  

• Raw Water Pumping Main to Treatment Works  

• Water Treatment Plant  

• Treated Water Pumping Station  

• Treated Water Pumping Main to Connection Points.  

• Sludge Treatment Plant  

 

Figure 4.6 Treatment Plant (Source; NWSDB) 



51 

 

Raw water is extracted from Kelani River and pumped to the raw water regulation tank 

and pre chlorine may be dosed at the raw water regulation tank via submerged 

distributor to prevent algae growth in the process unit entry distributor and facilitated by 

the mechanical flash mixers.    

Dosed water shall be distributed equally to six numbers of flocculation tanks by means 

of weir plates installed at the inlet of the flocculation tanks. Polyelectrolyte (polymer) 

doses at the inlet of each flocculation tank, if required, depending on the raw water 

quality. 

After flocculation, flocculated water enters six numbers of respective lamella clarifier 

tanks where a fine flocks group together to form heavier flocks assisted by 

polyelectrolyte dosed. Flocks, which settle on lamella plates, forms a sludge layer which 

slides down on lamella plates and settle into the sludge compartment underneath lamella 

plates. Settled water is directed to outlet channel over an adjustable V clarified water 

channel around filter plant. Clarifier sludge shall be discharged from sludge hoppers 

under hydrostatic pressure through a discharge pipe into external sludge collection 

channels and flow into the balancing tank where the sludge from the clarifier desludging 

is homogenized with settled residuals or sludge from the waste wash water tank. 

Settled water from lamella clarifier distributes equally to eight (8) nos. of filter tanks by 

means of weir plate and filtered in eight numbers of constant flows, constant head rapid 

gravity sand filters. After filtration, filtered water is collected to common filtered water 

channel and is then gravitated into contact consists of two compartments with its own 

contact tank/compartment.  

Filtered water chlorinates prior entering the contact tank of the Clear Water Tank 

(CWT). Lime adds at the outlet of the contact tank for pH correction. Treated water shall 

be pumped by treated water pumps (Church Hill pump sets and Ambatale pump sets) to 

the connection points.   



52 

 

Filter media backwashing is performed by a combination of air scouring and water 

washing. Water will be pumped from CWT and air shall be generated by air blowers 

installed in treated water pumping station for backwashing of the filter media. 

Waste/wash water shall discharge into wash water collecting channel and gravitate into 

wash water recovery tank. Supernatant from the wash water recovery tank shall be 

pumped back to the raw water regulation tank and the settled residuals or sludge shall 

balancing tank where the sludge from the clarifier desludging is homogenized with 

settled residuals or sludge from the waste wash water tank.  

Homogenized residuals or sludge shall then be pumped into the sludge thickener tank. 

Thickened residuals or sludge from thickener tank shall be collected in the thickened 

sludge tank before tank being further dewatered by the decanters installed in decanter 

building.  

Intake / Raw Water Pumping Station and Water Treatment Plant receive 33kV primary 

power via Overhead Transmission Lines from CEB respectively. CEB tariff metering 

shall be installed at Intake / Raw Water Pumping Station and Water Treatment Plant 

respectively. 30kVA generator set is installed at Intake / Raw Water Pumping Station 

and 100kVA generator set is installed at the Water Treatment Plant for lighting back 

essential power supply.    

Various field instruments such as electromagnetic flow meters, ultrasonic level 

transmitters, pressure transmitters, differential pressure transmitters, installed various 

part of the plant for control and monitoring purposes. SCADA system via distributed 

control system (DCS) is installed in each of the plants for plant control and data 

acquisition. DCSs or SCADA panel at various for communication network and 

terminates at the filter plant control room. From the control room, both intakes / raw 

water pumping station and water treatment plant process can be supervised and 

monitored. (Operation Manual, BWTP) Organization chart of BWTP is given in 

(Appendix E). 



53 

 

4.4.1 Water Treatment Flow Diagram 

The treatment plant having conventional Water treatment techniques.Process  Flow 

diagram of the treatment plant is depicted in figure  4.7 

 

 

Figure 4.7 Water Treatment Flow Diagram 

 

4.4.2 Range of Clarified water Quality 

Table 4. 1Range of clarified water quality (Operation Manual, BWTP) 

Parameters Desirable Permissible 

Turbidity NTU  

Total Aluminium (mg /L)   

Soluble Aluminium (mg/ L)  

True Colour  Pt-Co  

12 

1.0 

0.1 

- 

25 

2.0 

0.2 

30 

 



54 

 

Design range of Clarified water quality of the BWTP is given in the table 4.1 

4.4.3 Range of Filtered water quality  

 

Table 4. 2 Range of filtered water quality (Operation Manual, BWTP) 

 

Design range of filtered water quality of the BWTP is given in the Table 4.2  

4.4.4 Raw Water Quality of Biyagama Water Treatment Plant 

The water quality of the source which is used for the supply of drinking water should 

meet the requirements of SLS 722 (Appendix F). According to the past water quality 

data raw water quality of the Intake well in Biyagama Water Treatment plant confirms 

the SLS requirements except Oil and Grease. According to the past water quality data 

during the year 2015 to 2016, Colour, Turbidity, Iron free ammonia  Manganese& Oil 

and Grease of raw water vary in high levels with the Rainfall variation.(Appendix A) 

Treated water was confirmed the standard level of drinking water requirement as 

specifications of SLS 614:2013 (Appendix C). 

4.4.5 Water Quality Targets 

 

 Raw water is abstracted from Kelani River. Turbidity of Kelani River varies 

within the range of 3- 200NTU. This water treatment plant has different treatment 

facilities. Alum, Poly Aluminum Chloride, Poly acrylamide can be used as 

coagulants for the removal of Turbidity. 

Parameters  Desirable Permissible 

Turbidity NTU 

Total Aluminium (mg/L) 

pH 

True Colour  Pt-Co 

2 

0.005 

7.85 

5 

8 

0.2 

6.5-9 

15 



55 

 

 The settled water Turbidity should be less than 12NTU after the Sedimentation 

followed by the flocculation.  

 Filtered water Turbidity should be 0.0 – 2.0 NTU which is the requirement for 

Chlorination. 

 Disinfected final water enters the distribution should meet the requirements of 

SLS 614:2013. 

4.4.6Regulatory Requirement & Water Quality Standard 

Water quality in the water sources, use as raw water for public water supply should 

always  

conform to the National standards published under the SLS 722. Nonconformities  

should be regularly monitored and controlled with proper control measures. Water  

pollution should be controlled at the source of origin. This can be easily done with  

having a proper catchment management plan. 

Similarly Drinking water quality should conform to the Tolerance limits of National  

drinking water quality standard published under the SLS 614: 1985. 

4.5 Incident on increasing chlorine demand in BWTP on 19.10.2016  

It was reported that the chlorine demand of Biyagama and Ambatale water treatment 

plants were increased at 5.00 pm on 19.10.2016 onward up to unexpected level. As a 

result of this chlorine demand variation, expected residual chlorine level (0.8 ppm) 

couldn‟t able to maintain in the plant. 

Subsequently, monitoring of raw water quality was conducted on 20.10.2016 and 

samples for this study were collected on a stretch of 5 km from Biyagam Water 